
erin ort 

CAMP BRANCH-AREA 2 

AND LITTLE DRY FORK 

LETCHER COUNTY WATER & SEWER DISTRICT 

December 2006 

Revised February 2007 

354 waller avenue, lexington, kentucky 40504 859.278.5412 
107 forbes drive, hopkinsville, kentucky 42240 270.886.5466 
3983 teays valley road, suite 2 1 1, hurricane, west Virginia 25526 

304.757-803 1 



I. 

11. 

111. 

IV. 

V. 

VI. 

FEB 1 ..% 2007 TABLE OF CONTENTS 

FINAL ENGINEERING REPORT PUBLIC SEIF1”GE 
for OMNIISSiili\G 

CAMP BRANCH-AREA 2, KY 7 AND LITTLE DRY FORK 
LETCHER COUNTY WATER AND SEWER DISTRICT 

LETCHER COUNTY, KENTUCKY 

Introduction ..................................................................... 1 

Project Area ....................................................................... 1 
[...]
1 

2 

2 

2 

3 

3 

3 

4 
4 

4 

5 

5 

5 

6 

6 

6 

6 

6 



APPENDIX 3 

PRELIMINARY ENGINEERING REPORT 
WATER TREATMENT P I A N T  EXPANSION 

CITY OF WHITESBURG 
LETCHER COUNTY, KENTUCKY 

May, 2003 

-- 
I TABLE OF CONTENTS I 

IPage Number I 
--.----~ I Section 

5. pH Adjustment 

6. Powdered Activated Carbon and Potassium 
Permanganate 

VI. Description of Proposed Improvements 

A. Raw Water Source 

B. 

C. Aeration Bash 

Raw Water Intake and Pumps 

D. Rapid Mix 

E. Flocculation Basins 

F. Settling Basins 

G. Filters 

H. Filtered Water Basin Pumps 

I .  Clearwel I 

J. High Service Pumping 

K. Chemical Additions 

I .  Disinfection 

2. Disinfectant Contact Time (CT) 

3. Fluoridation 

4. Polyaluminum Chloride (Coagulant) 

5. pH Adjustment 

6. Powdered Activated Carbon and Potassium 
Permanganate 

6 

7 

8 

8 

8 

8 

8 

8 

9 

9 

9 

9 

9 

9 

9 

9 

11 



APPENDIX 3 

PRELIMINARY ENGINEERING REPORT 
WATER TREATMENT PLANT EXPANSION 

CITY OF WHITESBURG 
LETCHER COUNN, KENTUCKY 

May, 2003 

I TABLE OF CONTENTS I 
IPage Number I -- Section 

VII. Proposed Method to Handle Sludge and Filter Backwash I O  

VIII. Operation Plan I O  

IX. Opinion of Probable Cost IO 
t 

ATTACH M ENTS 

I. 

2. Whitesburg W T P  Production 

3. Opinion ctf Pr~bablc Cost 

lJSGS Map Showing Location of Proposed W T P  Upgrade 

... 
111 



APPENDIX 3 

PRELIMINARY ENGINEERING REPORT 
WATER TREATMENT PLANT EXPANSION 

CITY OF WHTTESRURG 
MAY, 2003 

I PURPOSE 

Letcher County Water District has authorized a study of various unserved areas of Letcher 
County The study is presented as “Letcher County Water and Sewer District Preliminary 
Engineering Report Water System Improvements”. A supplement of that report, this 
report addresses how the Whitesburg water treatment plant could be expanded to provide 
water for these unserved areas. 

II GENERAL 

The City of Whitesburg owns its raw water supply system, water treatment plant, and 
distribution system. U. S. Filter, Inc. operates the water supply, treatment, and distributicln 
systems. 

The Whitesburg Water Treatment Plant is a conventions’ surfzce water treatment plant 
using rapid mixing, flocculation, sedimentation and dual media filtration The plant is 
designed for an initial capacity of 600 gpm (gallons per minute) or 0.864 MGD (million 
gallons per day). See attachment for locetion of the fzsility on a USGS quadrangle map 
(Attachment No. 1). 

The water treatment plant capacity needs to be expanded to meet the increasing demand 
described in the “L,etcher County Water and Sewer District Preliminary Engineering 
Report Water System Improvements”. The recommended solution would be the 
modification of the current facility The proposed expanded plant would be capable of 
1.152 MGD in the future, an increase of 33 percent of the current capabilities, as 
described in the section on proposed improvements. 

UI ANALYSIS OF FLOW PROJECTIONS AND POPULATION TRENDS 

The 2000 census population of Letcher County was 25,277, representing a 6.4 percent 
decrease in population since 1990. In 200 1, it was estimated that the population had 
fiirther dropped to 25,018. This downward trend is expected to continue The average 
number of persons per housing unit for Letcher County was 2 48 persons per unit 
Potential areas to be served have approximately 1900 possible connections. Based on 
experience with other systems, seventy-five percent or fewer of potential customers will 
actually connect to this system Assuming 1 SO gallons per connection per day, increased 
demand would be about 214,000 gallons per day. Adding this demand to current peak 

I:\COMMONUICM\Whitesburg prelirn.wpd 



Whitesburg, Kentucky 
Preliminary Engineering Report 
Page 2 of 10 

usage would cause demands in excess of the plant capacity. See Attachment No. 2 for a 
chart describing total plant production. 

IV RAW WATER SOURCE 

, "  

The North Fork of the Kentucky River is the source of raw water for the Whitesburg 
water treatment plant The water is relatively free of pollution or impurities except for 
periods of high turbidity and byproducts of strip mining. The main concern with the North 
Fork of Kentucky River as a raw water source is the river's capacity during drought 
periods During periods of drought, the Division of Water has the authority to apportion 
avai!able water 

Whitesburg Municipal Water Works has a Permit to Withdraw Public Water from the 
state of Kentucky's Natural Resources and Environmental Protection Cabinet, from the 
location of river mile 406 3R of the North Fork of the Kentucky River in Letcher County, 
latitude 3 7'06'5 5" and longitude 82'48'50" Withdrawal allowed is 43 5,000 gallons per 
day (gpd) for June, July, August, and October All other months are allowed 412,000 
gpd. In 2002, +he daily average withdrawal was 383,000 gpd. This is within the 
withdrawal limit However, the plant exceeded the limit in January, November, hnd 
December of 2002. 

The permit states that the Division of Water can restrict withdrawal from the river to keep 
downstream flow at 2 5 cfs. In previous dry periods, plant personnel have measured 
stream flow at the dam downstream from the plant and have found the flow to be 
marginally acceptable. An additional water source will be necessary to serve the potential 
customers. 

A. Source Water Analysis 

The water from the North Fork of the Kentucky River is subject to high turbidity 
and is very hard. No data was available on TOC levels. Because of the "straight 
pipes" in the area, bacterial contamination is also a concern. The source is an 
existing source; therefore a detailed analysis is on record at Frankfort. 

R. Finished Water Quality 

The water treatment plant is currently meeting the finished water quality standards. 
However, coming regulations will increase restrictions on requirements for the 
system. The disinfectant/disinfection by-products (D/DBP) rule has requirements 
for total organic carbon (TOC) removal through the treatment plant. TOC 

I:\COMMON\RCM\Whitesburg prelim.wpd 



Whitesburg, Kentucky 
Preliminary Engineering Report 
Page 3 of 10 

removal is determined fiom monthly samples of the raw and finished water and 
calculated each quarter as a 12-month running average. The sample results are 
then compared to minimum removal percentages. The plant will have to start 
monitoring TOC the first quarter of 2004. Normally TOC removals can be 
obtained by proper coagulation and clarification. 

The Long Term 1 Enhanced Surface Water Treatment Rule (LTlESWTR) applies 
to public water systems that use surface water or ground water under the direct 
influence of surface water and that serve fewer than 10,000 people. The purposes 
of the LTlESWTR are to improve control of microbial pathogens, specifically the 
protozoan Cryptosporidiunl, in drinking water, and address risk trade-offs with 
disinfection byproducts. The rule will require certain public water systems to meet 
strengthened filtration requirements It will also require systems to calculate levels 
of microbial inactivation to ensure that microbial protection is not jeopardized if 
systems make changes to comply with requirements of the Stage 1 Disinfectants 
and Disinfection Byproducts Rule (Stage 1-DRPR) Whitesburg will need to 
maintain a CFE turbidity of less than or equal to 0.3 ninety-five percent of the time 
starting January 1, 2004 Preliminary results indicate ti-,,dtment modifications will 
be c e d e d  to meet Long Tznn 1 Vrnitesburg will need to conduct TTI€hI aiid 
HAA, monitoring once before July 1, 2003 Disinfection profiling must begin 
prior to the effective date of January 1, 2005 

V DESCRIPTION OF CURRENT FACILITIES 

A. Raw Water Intake and Pumps 

Water is collected from the North Fork of the Kentucky River into a concrete raw 
water intake through a stainless steel screen with 1/8-inch openings Two (2) 
submersible raw water pumps, nominally rated at 600 gpm each, pump the river 
water to the chemical feed tank. The pumps are started and stopped manually at 
the main control panel. Currently the only way to modif) flow is through manual 
valves. 1Jnder some conditions, the raw water pumps discharge more than the 
FWB pumps can send to the clearwell, causing filter overflow. 

B. Rapid Mix 

Prior to the rapid mix, DelPac 2020 (polyaluminum chloride) and prechlorine 
solution are added. The water then flows into the rapid mix, which provides for 
rapid dispersion of chemicals throughout the water by violent agitation. The rapid 

I:\COMMON\RCM\Whitesburg prelim.wpd 



Whitesburg, Kentucky 
Preliminary Engineering Report 
Page 4 of 10 

mix provides a 28-second detention time at the plant operating rate of 600 gpm. 

C. Flocculation Basins 

The water then flows into two flocculation basins, which provide mixing at low 
velocities in order to help develop floc. To enhance floc formation, the mechanical 
flocculators provide tapered flocculation by decreasing rotation speed as the water 
flows through the three chambers in each basin. Detention time in the flocculation 
basins is 59 minutes at 600 gpm. 

The velocity of the water in the piping to the sedimentation basins is designed to 
stay low enough to minimize shear conditions for the floc. A stilling wall with 
removable plugs was constructed near the entrance of each basin These walls are 
designed to help distribute the flow evenly across the flow path Flow distribution 
may be adjusted by adding, removing, or relocating the plugs. The sedimentation 
basins provide 3.83 hours of settling time with a plug flow through velocity of .43 
foot per minute at 600 gpm. As the flocculated water flows through the 
sedimentation basins, the floc settles by gravit;. to the floor of the basin Water is 
collected near the end of the sedimentation basin by effluent troughs with v-notch 
weirs These weirs are adjustable to allow uniform distribution of effluent 
ovsiflow velocity into the troughs Mechanical sludge removai equipment is used 
to periodically remove this settled sludge. Each basin has a traveling header pipe 
connected to a flexible sludge hose. Upon opening a gate valve on a DIP (ductile 
iron pipes) discharge connected to the end of the flexible hose, the force of water 
head in the basin above the header pipe forces the sludge into the header as it 
moves along a track on the basin floor Sludge discharge is to a 2-cell backwash 
waste/sedimentation basin sludge lagoon 

E. Filters 

From the sedimentation basin collection troughs the water is piped onto dual media 
filters. At 600 gpm, the rate of filtration is 1.97 gpm/ft2. Each filter is provided 
with continuous turbidity monitoring equipment. 
provide a continuous record of filter effluent turbidity. 

Circular chart recorders (2) 

Filter rate is regulated by electro-pneumatic rate-of-flow controllers. Solenoid 
valves are used to direct compressed air to either open or close butterfly valves for 
throttling the flow to a given rate. Control may be set for either manual or 

I:\COMMON\RCM\Whitesburg prelim wpd 



Whitesburg, Kentucky 
Preliminary Engineering Report 
Page 5 of 10 

automatic operation. In the manual mode the butterfly valves are positioned to 
maintain a set valve opening and rate of flow through the filter will be reduced as 
the filter becomes dirty and head loss increases. Filter water level will begin to 
rise. In the automatic mode, as the filter becomes dirty, the flow meter for each 
filter effluent will signal the controller to open the butterfly valve to maintain a set 
rate-of-flow . 

Other electro-pneumatically operated valves include two (2) backwash influent 
butterfly valves, two (2) backwash waste butterfly valves and two (2) filter influent 
slide gate valves. 

Filtered water from each filter flows by gravity into a 10,370 gallon filtered water 
basin (FWB). Post chlorination and fluoride are injected into the filter effluent line 
prior to entering the FWB. 

Filter backwash is initiated when the head loss reaches about 3 5 feet. One filter is 
backwashed at a time by gravity flow using water from the clearwell tank 
Backwash rate is set to operate in a range of I5  to 20 gpm per-.aquare foot of filter 
surface area (2284 gpm to 3045 g m )  Backwash wastewater is piped to a 2-cell 
lagoon for settling and decanting. Each filter has a rotary-type surface wash 
agitator to enhance the back wash cleaning process 

F. Filtered Water Basin Pumps 

Water is pumped from the filtered water basin into the cleanvell tank by one (1) or 
two (2) FWB pumps nominally rated at 600 gpm each These pumps may be 
operated manually or automatically. They are normally left in the automatic mode 
whereby they are controlled by water level in the cleanvell and have automatic 
sequence of operation. The FWB has high and low water alarms, low water cutoff 
and restore after rise to preset level. 

G. Clear Well 

The 210,500 above ground cleanvell tank provides a reservoir for chlorine contact 
time before the finished water is pumped into the distribution system. This tank 
also serves as a reservoir for filter backwash water and high service pump suction. 

R. High Service Pumping 

Two vertical turbine high service pumps with a nominal capacity of 600 gpm 

I:\COMMON\RCM\Whitesburg prelim.wpd 



Whitesburg, Kentucky 
Preliminary Engineering Report 
Page 6 of 10 

(actually operating at 800 gpm) are used to pump water into the distribution 
system and gravity storage. Only one pump operates at a time. These pumps may 
be operated manually or automatically In the automatic mode the pumps have 
automatic sequence alternation and are controlled from both the Tunnel Hill Tank 
and the Industrial Park Tank (tagged “New Tank” on the main control panel). 

I. Chemical Additions 

1 Disinfection 

Scdium hypochlorite is the primary disinfectant used in the water treatment 
plant, stored in a 2000 gallon bulk storage container It is fed at two 
locations; rapid mix and post filter. 

2. Disinfectant Contact Time (CT) 

The Surface Water Treatment Rule designates CT values as a measure of 
the water t-,satment plant’s performance for removal of waterborne 
diseases. The plant should be able to easily meet CT requirement.. 

3 Fluoridation 

Fluoride is delivered to the finished water in the filter effluent stream and 
prior to the FWB. Fluoride is provided as hydrofluosilicic (H,SiF,) acid 
and is delivered by a diaphragm metering pump It is fed from 55  gallon 
drums. 

4. Polyaluminum Chloride (Coagulant) 

Previously using alum and lime, the system now adds polyaluminum 
chloride, or polyaluminurn hydroxychlorosulfate solution. Its trade name is 
DelPac 2020 and it is an inorganic salt. A liquid, polyaluminum chloride 
has no odor and a water white to slightly yellow color. Its specific gravity 
is 1.2 minimum and boiling point is 110°C. 

5. pH Adjustment 

Originally, lime was used for pH adjustment. A lime solution was pumped 
from the dissolving tank to the chemical feed tank at the rapid mix. Lime 
was fed from a volumetric feeder with a variable speed feed screw for dry 

I:\COMMOMRCM\Whitesburg prelim.wpd 



Whitesburg, Kentucky 
Preliminary Engineering Report 
Page 7 of 10 

chemical feed to a SO gallon dissolving tank with mechanical mixer and 
diaphragm metering pump. 

Although the lime feed system is still at the plant, lime is no longer need for 
pH adjustment because of the pH and alkalinity of the raw water and the 
decreased effect on pH in treatment due to the use of polyaluminum 
chloride instead of alum. The lime feed system was a maintenance 
problem. 

6. Powdered Activated Carbon arid Potassium Permanganate 

At this time, the plant does not have powdered activated carbon or 
potassium permanganate feeding equipment. Carbon is effective for taste 
and odor control and organics removal. Potassium permanganate is used 
for iron and manganese removal. 

VI DESCRIPTION OF PROPOSED IMPROVEMENTS 